COUNTYorSAN MATEO
PUBLIC WORKS

CSA 7 - Water System Feasibility Study and
Water System Improvement Recomm

) WATERWORKS ~_ coun

A&/ E NG I NEERS PUBLIC
Project #




COUNTY OF SAN MATEO
CSA No.7 — WATER SYSTEM FEASIBILITY STUDY & SEISMIC RETROFIT/12-075

WATER SYSTEM IMPROVEMENT RECOMMENDATION REPORT ENGINEERS

£, WATERWORKS

County of San Mateo
CSA No. 7 - Water System Feasibility Study and Seismic Retrofit Project
Water System Improvement Recommendation Report

Date: October 12, 2015

Prepared by:  lJigar Shah, PE
Anthony Baltazar, EIT
Tim Lewis, EIT

Checked by: Mike Fisher, PE

No. C66080

Exp: 6-30-16

October 12t, 2015 PAGE | TOC-i



COUNTY OF SAN MATEO
CSA No.7 — WATER SYSTEM FEASIBILITY STUDY & SEISMIC RETROFIT/12-075
[...]
4.3 FUNDING & RATE ANALYSIS ..eeeeuuttteiitteeeiuteeeesutteesausteeasuteeesauseeesauseeessubeeesaasseesaaseeessabeeesassseeesassaessasseesasssesesanseees aeesasseennn 86
4.3.1  REVENUEG SOUICES.......eeveeeeeaiiieeeeeeeeeaeitieeeeeesesitteae e e e s sttt e e e e sesaassbaeaeeeasaassstseaassassstaaeaeesssaassbenseesssasste sesssssenaassnnnans 86
43.1.1 Drinking Water State ReVOIVING FUNG: ........oiiiiee ettt et e et eeeata e e e eabe e e esntae e eeabaeeesnraaaan 86
4.3.1.2 RATE [N ASES ..ttt ettt et et et et et et et et et et et et et e e e e e e e et e e et eaaaeaeaeaeeee sananannnan 87

4.4 CONCLUSION .ttt ee e e ettt e e e e ettt e e e s aeame bt et e e e s e anss et e e e e e e asn s e e e e e e e s aamse e e eeeeeeaanss e et e eeeesansbe et e eeeaan ceeeeesannnneneeesesansnnnneeens 88

October 12th, 2015 PAGE | TOC-iv



COUNTY OF SAN MATEO
CSA No.7 — WATER SYSTEM FEASIBILITY STUDY & SEISMIC RETROFIT/12-075
WATER SYSTEM IMPROVEMENT RECOMMENDATION REPORT

‘@a WATERWORKS

E N G I N E E R S

Appendices

Appendix A — La Honda Disinfection Byproduct Formation Assessment TM
Appendix B — La Honda Redwood Tank Structural Evaluation TM
Appendix C — Groundwater Development Assessment Report

Appendix D — TTHM/DBP Compliance Letter from DDW

Figures

Figure 1: Project Location Map 2
Figure 2: WTP Process Flow Diagram 5
Figure 3: Suction Piping in Alpine Creek 7
Figure 4: Raw Water Turbidity Data 7
Figure 5: Chemical Containment & Electrical Gutter 9
Figure 6: Flocculation Chamber Corrosion Resistant Paint 10
Figure 7: Raw Water Redwood Tank & Inlet/Outlet Pipe Connection 13
Figure 8: Treated Water Tank & Inlet/Outlet Pipe Connection 15
Figure 9: La Honda Water System Map 18
Figure 10: Chemical Containment 25
Figure 11: Fracture Trace Analysis & Recommended Well Sites 28
Figure 12: Individual Well Site Location 30
Figure 13: Solids Contact Clarifier 35
Figure 14: Raw Water Tank — Pipe Connection 38
Figure 15: Treated Water Tank — Pipe Connection 43
Tables

Table 1: Camp Glenwood CSA No.7 Water Treatment Plant Characteristics & Processes 4
Table 2: Estimated Water Demand for La Honda Water System? 8
Table 3: La Honda Water System — Complaint & Incident Log 0
Table 4: TTHM Removal Pilot Test for La Honda Water System 24
Table 5: Sizing of Solids Contact Clarifier 35
Table 6: Pressure Filter Vessel Design Criteria 36
Table 7: CCR Standards for New & Rehabilitated Water line? 48
Table 8: Pipe Size vs. Deliverable Flows 49
Table 9: Cost Estimation — DBP Alternatives 72
Table 10: Cost Estimation — Chemical Containment 72
Table 11: Cost Estimation — Corrosion Protection Coating 73
Table 12: Cost Estimation — Raw Water Production Well & Raw Water Pipeline 73
Table 13: Cost Estimation — New Intake on La Honda Creek 73
Table 14: Cost Estimation — Changing Sand Media & Recoating Sand Filter 74
Table 15: Cost Estimation — Solids Contact Clarifier 74
Table 16: Cost Estimation — Pressure Filter Vessels 74

October 12th, 2015 PAGE | TOC-v



COUNTY OF SAN MATEO
CSA No.7 — WATER SYSTEM FEASIBILITY STUDY & SEISMIC RETROFIT/12-075
WATER SYSTEM IMPROVEMENT RECOMMENDATION REPORT

a@* WATERWORKS

E N G I N E E R S

Table 17: Cost Estimation — Code Compliant Retrofit of Existing Raw Water Tank 75
Table 18: Cost Estimation — Code Compliant New Raw Water Steel Tank 75
Table 19: Cost Estimation — Seismic Retrofit of Existing Inlet/Outlet Pipe Connection for Raw Water Tank 76
Table 20: Cost Estimation — Seismic Retrofit of Existing Inlet/Outlet Pipe Connection for Treated Water Tank 76
Table 21: Cost Estimation — Northern Area Water Distribution System 77
Table 22: Cost Estimation — “Looping” Water Distribution System 77
Table 23: Cost Estimation — Entire Water Distribution System Replacement 78
Table 24: CIP and Project Prioritization for CSA 7 85
Table 25: Approved Rate Increase for CSA No. 7 86
Table 26: Proposed Rate Increase for CSA No. 7 87

October 12th, 2015 PAGE | TOC-vi



COUNTY OF SAN MATEO

CSA No.7 — WATER SYSTEM FEASIBILITY STUDY & SEISMIC RETROFIT/12-075
WATER SYSTEM IMPROVEMENT RECOMMENDATION REPORT

k@” WATERWORKS

E N G I N E E R S

Abbreviations

AC

ARV

AZI

BEI
Bromoform
Cal Water
CDPH
Chloroform
CIp
County
CSA 7

CT

DBP

DDW

DIP

GAC

Gpd

Gpm

GSP

GW
GWUDI
HAAS
HDPE
Master Plan
MCL

NOM

PRV

PVC

PUE

RAA

ROW
SJWC

SLR
SWRCB
TOC

UsT
TTHM
WTP
WWE

Asbestos Cement Pipe
Air-Release Valve

Andy Zdon Inc

Bracewell Engineering Inc.
Tribromomethane

California Water Service Company
California Department of Public Health
Trichloromethane

Capital Improvement Program
County of San Mateo

County Service Area No. 7
Contact Time

Disinfection Byproduct

Division of Drinking Water

Ductile Iron Pipe

Granular Activated Carbon
Gallons Per Day

Gallons Per Minute

Galvanized Steel Pipe
Groundwater

Ground Water Under the Direct Influence

Haloacetic Acids
High Density Polyethylene Pipe

CSA 7 La Honda Water System Master Plan, 1998

Maximum Contaminant Level
Natural Organic Matter
Pressure Regulating Valve
Polyvinyl Chloride Pipe
Public Utility Easement
Running Annual Average
Right-of-Way

San Jose Water Company
Surface Loading Rate

State Water Resources Control Board
Total Organic Carbon
Underground Storage Tank
Total Trihalomethane

Water Treatment Plant
Water Works Engineers

October 12th, 2015

P AGE | TOC-vii



COUNTY OF SAN MATEO
CSA No.7 — WATER SYSTEM FEASIBILITY STUDY & SEISMIC RETROFIT/12-075
WATER SYSTEM IMPROVEMENT RECOMMENDATION REPORT

@ WATERWORKS

E N G I N

1. Background & Problem Description

In 1998, the County of San Mateo (County) prepared a comprehensive water system master plan (Master Plan)
for the County Service Area No. 7 (CSA 7), also referred to as the “La Honda” Water System. The Master Plan
elaborated on the condition of the existing Water Treatment Plant (WTP); concerns over the raw water source;
age and remaining lifespan of the water storage tanks; and the durability of existing water distribution system.
In October 2014, WaterWorks Engineers (WWE) was contracted by the County to re-examine and evaluate the
findings and recommendations made in the 1998 Master Plan. WWE prepared this Recommendation Report
(Report) to detail recommended improvements to the La Honda Water System and to provide an approach to
prioritize them.

This report discusses and summarizes WWE’s evaluation of the listed project objectives for the La Honda Water
System that follow:

L)

» Examine and evaluate current water treatment facilities, treatment processes, distribution systems, raw
water intake sources, chemical containment, and the seismic integrity of raw and treated water tanks;

DS

» Recommend a reliable method of achieving disinfection byproduct regulation compliance;

X3

¢

Prepare an GIS industry standard water distribution system in GIS using existing data provided by the

County and produce an updated system map;

% Determine additional sources of raw water to resolve the standing water rights issue and explore
potential consolidation with new owners/operators;

++» Design a seismic retrofit inlet/outlet pipe connection at the raw and treated water tanks;

% Provide chemical containment and an associated electrical retrofit within the Water Treatment Plant;

s ldentify potential capital improvement projects for addressing pressure issues and frequent leaks within
the distribution systems, and additional storage needs.

«» Discuss proposed rate increases and identify sources of funding for recommended improvements

1.1 Project Location

The County operates the CSA 7 water system (or “La Honda” water system) and serves potable water to about
69 residential connections in the La Honda Creek and Alpine Creek drainage areas on the Pacific coast side of the
County. It also supplies water to two County facilities, Camp Glenwood and Sam MacDonald Park. The County
has a domestic water supply permit issued by the California Department of Public Health (CDPH) in 2013, which
is renewed every 10 years.

The existing La Honda Water System includes a raw water intake, raw water pipeline, and a 70,000-gallon raw
water storage tank; the Camp Glenwood Water Treatment Plant (WTP) with integral treated water pumping;
one 500,000-gallon treated water storage tank; and distribution mains or pipelines. In 1994, the WTP was
constructed and then upgraded in 1998 to incorporate coagulation/microfiltration and chlorine disinfection
treatment processes. The existing water distribution system, however, was constructed and continuously
expanded by private developers from the 1920s until the County inherited the system in 1958. Figure 1 shows
the location of CSA 7, the existing WTP and project area.

October 12, 2015 PAGE |1



ool i ) & s S pT
stata @ = 'rh 3 2 AN,
& & - . Palo ;
Hudd art  ; ~ Altu &
County . y L "._‘ 7
Park West J Stanford %%, & %,
STt i Menlo Park ‘ ST %
)] Woodsi Seanford .@ o ,.;W
i Linive rsity o ”..pu
[35 & b
» {82
! -3
'fﬂﬁ?‘ de Wundarich g :".* GQ'
bra Cresk County [24) .
n 5Fl¢1' B 1 = Fark b "-_:-..
B o= A 3]
. % b |
o -
- ) ".‘9 A
-
A ] %
(& 5
8 4
k;- b '
i Windy Hill
‘Dp=n Space
= Il_ '-,
Q
.'?3
- b
|:‘. " :r3= 4
B @ 70,000 GAL
5 RW TANK
i “
‘J"a
e
| Russian
La Honda Ridge
Opan Space
. 1 Ao;,\ : 0.5 MG
%, TW TANK TREATMENT
23 PLANT
(22
- % 440/.
% Samtchonald q Upper Stevens
& County Park CmekCounty
A 4 Legend
& ege
&
—— Streams
0 W75 F D CSA No. 7 Limits
Lo Miles 1:120,000 i
Open Spaca %
= : i
FIGURE 1: COUNTY SERVICE AREA NO. 7

) WATERWORKS

ENGINETEHRS

PROJECT LOCATION MAP

#% COUNTYor SAN MATEQ
W/ PUBLIC WORKS



COUNTY OF SAN MATEO
CSA No.7 — WATER SYSTEM FEASIBILITY STUDY & SEISMIC RETROFIT/12-075
WATER SYSTEM IMPROVEMENT RECOMMENDATION REPORT

x@,* WATERWORKS

E N G I N

1.2 Existing Water Source, Treatment & Quality

At present, the system raw water intake is located in Alpine Creek near Pescadero Creek Road Bridge. Raw water
is pumped from Alpine Creek via one (1) 7.5 HP pump through approximately 1,800 linear feet (LF) of 2% -inch
diameter Galvanized Steel Pipe (GSP) to a 70,000-gallon raw water storage reservoir on the WTP site adjacent to
Pescadero Creek Road. Water is then pumped from the reservoir in to the WTP nearby.

1.2.1 Water Treatment Plant Processes

The WTP treats raw water from Alpine Creek using full conventional treatment up to the rate of 50 gallons per
minute (gpm). The treatment process consists of rapid mixing with chemical injection; flocculation; tube settling;
rapid sand filtration; chlorine disinfection; backwashing; and storing treated water in a 500,000 gallon tank (See
Section 1.3 for additional details on water storage). The raw water from Alpine Creek is pumped to the raw
water tank and then to the WTP. Polymer is added for flocculating the solid particles in the flocculating
chamber. From the flocculation chamber, water travels to the tube settler where the solids are re-routed into
the underground backwash water tank. From the tube settler, water goes through the rapid sand filter for
extended particle removal before it enters into the chlorine contact pipe for disinfection. Finished water is
pumped to the treated water tank and subsequently to the distribution system. Table 1 summarizes the WTP
processes and Figure 2 shows the WTP flow schematic and process flow diagram.

Excess water from the backwash tank is discharged via sprinkler irrigation on adjacent woodlands. A septic tank
maintenance firm periodically removes and disposes of settled solids in the backwash tank.

October 12, 2015 PAGE |3



COUNTY OF SAN MATEO
CSA No.7 — WATER SYSTEM FEASIBILITY STUDY & SEISMIC RETROFIT/12-075

‘@a WATERWORKS

E N G I N E E R S

WATER SYSTEM IMPROVEMENT RECOMMENDATION REPORT

Table 1: Camp Glenwood CSA No.7 Water Treatment Plant Characteristics & Processes

Process . _ .
Order Description Purpose Existing Equipment
Diverts raw water from »  Gravel bed intake structure
1 Raw Water Intake Alpine Creek to WTP > _(1) 7.5 HP vertical multi-stage centrifugal
intake pump
Causes pretreatment »  70,000-gal Redwood tank
5 70,000-gallon Raw settling » 27 diameter & 16’ high
Water Tank Reserves raw water »  Sits on concrete grade beam foundation
during local rain events with NO anchor
Stores polvmer for » (1) 30-gal drum of Polymer
- ulstio>r/1 > (1) 45-gal drum of Lig Chlorine
. gufation . » (1) 35-gal drum of Sulfuric Acid
(3) Chemical Stores liquid chlorine for L
3 P L : »  All three drums have 0.92 gph peristaltic
Injection Tanks disinfection .
. chemical feed pumps
Stores sulfuric acid for - .
. »  No secondary spill containment for
pH stabilization d
rums
Uniformly mixes
polymer
4 Rapid Neutralizes particle »  Vertical Paddle type in a flocculation
Mixer/Flocculator surface charges, causes chamber
flocculation, improves
filtration
Settles large particles
5 Tube Settler into a washwater »  60° inclined settling chamber
holding tank
6 Rapid Sand Filter F_|Iters out sm_all »  Filter Area=16.7 SF
diameter particles
Chlorine Contact Extends chlorine contact
7 . time and promotes » 100 LF 18” chlorine contact pipe
Pipe L . .
efficient disinfection
Backwash water Collects and disposes of
. . waste generated from > (1) 6,000-gal Concrete Sludge Holding
8 Holding/Decanting . .
filter backwashing tank
Tank
procedures
_ Discharges filter
9 Spray Irrigation backwash water » 7,000 SF area of woodlands
- . »  500,000-gal Steel Tank
10 Eﬁ[ed Storage :tsc;:;sl I;'Ehecj water in »  Sits on concrete ring foundation with
sand base and NO anchor

October 12", 2015

PAGE |4




= -
0.5 MG STEEL 900.00
TREATED WATER TANK
v
REFERENCE LA HONDA =
WATER SYSTEM MAP 1 & 2
870.00
[ ]
CAMP
GLENWOOD
WATER TREATMENT PLANT
[ B -
7 AL REDWOOD <
0,000 G 00 a < 4" ACP
RAW WATER TANK O Z
670.00 S e o
A r < w w
- zZ zZ
2 2 = TWSAMPLING PUMP TO UPPER
- S PORT <20 ug/L CANYON VIEW
2 © RAPID MIX S 3 TTHM ALPINE RD _@_» PESCADERO CRK
(I) 5 RESIDENTIAL PARK COMPLEX
4" ACP RW / FLOCCULATOR a a \
660.00 o o 4" ACP TW
2-1/2" GSP RW Q % / 75 HP - @
\ 654.00 . N L A 8 Ava n TW PUMP
— / 1 1n T
ALPINE CREEK ) j % 2"205?3
DIVERSION 1.5 HP RW PUMP
v T TUBE RAPID 4" ACP
= \ SETTLER SAND
M CHAMBER FILTER -
1 1 ) "
Qi) 2" GSP RW B BACKWASH | 4" GSP BW ]
7.5 HP RW SAM MCDONALD
INTAKE PUMP 4" GSP TW PARK
INTAKE SCREEN /
8" DIP SPRAY DISPOSAL PESCADERO CREEK RD
1-1/2" GSP AREA RESIDENTIAL
\ A\ N
LEGEND & ABBREVIATIONS - e gv‘ | 2" GsP
@' PUMP @ CONTROL VALVE RW - RAW WATER LINE 1 asp y TRAILER PARK
@ METER N/ SPRAY VALVE TW - TREATED WATER LINE 6'X6'X24' C%E%X\I/\I"\TSINHX;\/?ZEE HOLDING /
<] VALVE - WATER SURFACE BW - BACKWASH WATER LINE 1-1/12" GSP
POPE RD
MEMORY LN
LA HONDA RESIDENTIAL
L _

FIGURE 2: PROCESS FLOW DIAGRAM
CSA NO.7 LA HONDA WATER SYSTEM

COUNTYorSAN MATEO
PUBLIC WORKS

WATERWORKS

E N G N E E R S




COUNTY OF SAN MATEO
CSA No.7 — WATER SYSTEM FEASIBILITY STUDY & SEISMIC RETROFIT/12-075

WATER SYSTEM IMPROVEMENT RECOMMENDATION REPORT ENGINEERS

@ WATERWORKS

1.2.2 Raw Water Quality & Water Rights

Raw water is currently diverted from Alpine Creek near Pescadero Creek Road Bridge over 1,800 LF of 2% -inch
GSP into a 70,000-gallon raw water tank. The intake piping consists of 2-inch diameter GSP with a well screen at
the end of the suction side of the piping submerged in the creek. The intake pipe is connected to the inlet side of
a (1) 7.5 HP pump. Figure 3 shows the suction piping in Alpine Creek. The County has observed that the turbidity
of the raw water increases during the heavy rainfall events, and is not effectively treated by the WTP during
such events.

Figure 4 shows the average and peak raw water turbidity results for 2013 and 2014.

The 1998 Master Plan states that per California Superior Court Decree No. 355792, issued on January 29, 1993;
CSA 7 must either establish a new point of diversion along La Honda Creek or otherwise provide its customers
with holding riparian water rights from La Honda Creek with raw water source other than Alpine Creek. WWE
and Andy Zdon & Associates (AZI) further reviewed the water rights of La Honda Creek/Alpine Creek using
California State Water Resources Control Board’s Electronic Water Rights Information Management System